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Test Report o
ZFE AL
APPLICANT:
A
MANUFACTRRER:
P FR: FE1 i 24V 10.4Ah 250Wh
SAMPLE NAME: Battery pack 24V 10.4Ah 250Wh
5. 7S4P-ICR18650-26H M
TYPE 754P-ICR18650-26H M
A 16 ~HlE 25 PET
SAMPLE QUANTITY: 16 battery packs, 25 cells
AL - B ER ST
SAMPLE APPEARANCE: | Black plastics cement shell
AR, AR, fREh: v SRR, A RIFCW
BT - PE Gl
TEST ITEMS Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Impact, Overcharge, Forced discharge.
T R b BFEE(XTRERIEYEMME RS Ii\‘%ﬂ:ﬂF\fEEFHJ}»
TEST METHOD AND ST/SG/AC.10/11/Rev.6 38.3 UNITED NATIONS” ‘Recommendations on
CRITERION the‘ TRANSPORT OF DANGEROUS GOODS” Manual of Tests and
Criteria ST/SG/AC.10/11/Rev.6 38.3
S, ZHELFEREE CLTRRITYEmAENE WEAR
HEF M) ST/SG/AC.10/11/REV.6 38.3 #RffEEIK
KR 4518 The sample has passed the iterms of UNITED NATIONS
CONCLUSION “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6 38.3
HERHM: Rl B 3.
DATE OF RECEIVED: 2018-07-04 TEST PERIOD: 2018-07-05~2018-08-17
i BLERMSRIHIEINR BRI b 8 s
Remark: The above test results are only ible for the"sﬁjp"_’ s | ceived.
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Test Report
PRI E FAEE RO HE A o e A IR L i .
o dJu\_) H#& ffh@%ﬂfiﬁﬁ(ﬁh K5 PG AT A
i Standard requirement or the clause number of Test
No. Test result § Remarks
Name of test standard conclusion
) BAE T RIBIRmEHRMUECE WS ARHETF
TR . : 5
Ay STISG/AC.10/11/REV.6 383 ¥4 T1 R 1 =gy
1 Altitude . /
UN  manual of tests and criteria  section See appendix 1 Passed
simulation
ST/SG/AC.10/11/REV.6 38.3 Test T.1
SR (RTEREWIEMEET R FURGET
. S BE A ) ST/SG/AC.10/1/REV6 383 R T2 B 2 Lt )
Thermal test | UN  manual of tests and criteria  scction Sce appendix 2 Passed
ST/SG/AC.10/1/REV.6  38.3 Test T.2
B E (XT R EDIERNENLT WRIEIET
5 J%35) MY ST/SG/AC10/1/REV.6 383 i T3 PUUE) G ;
Viberation UN  manual of tests and criteria  section See appendix3 Passed
ST/SG/AC.10/11/REV.6 38.3 Test T.3
B E T AR IEMN R W R
4 it A STISG/AC.10/11/REV.6 383 U T4 e ok /
Shock UN  manual of tests and criteria  section See appendix 4 Passed
ST/SG/AC.10/11/REV.6  38.3 Test T.4
_ PR CRT R ITIEMTE T W AT
SHERATLEE ‘ . T il
#} ST/SG/AC.10/11/REV.6 38.3 #34 T5 R 5 arlg
5 External short /
UN manual of tests and criteriz  section Sec appendix 5 Passed
circuit
ST/SG/AC.10/11/REV.6 383 Test T.5
OB (R TRREmES M ERBCE AT
2 fih M) ST/SG/AC.LO/11/REV.6 383 3 T.6 PRE ok .
Impact UN  manual of tests and crileria  section See appendix 6 Passed
ST/SG/AC.10/11/REV.6 383 Test T.6
BAE (kT RRmEmmnEus REmmET
7 T AE ST/SG/AC.10/11/REV.6 38.3 k4% T.7 LR 7 =g ;
Overcharge | UN manual of tests and criteria  Seclion See appendix 7 Passed
ST/SG/AC.10/11/REV.6 383 Test T.7
. RO E (R TRERIDEA R REAERET
pIE
- Y ST/SG/ACI0/A/REV.6 383 k43 T8 WHt% 8 g
8 Forced /
UN manual of tests and crileria  section See appendix 8 Passed
discharge
ST/SG/AC.10/11/REV.6 383 Test T.8
e e ,
il SREHENE: 15°C-25C, FRUHTE. 45%-75%
Test environment

condition

Ambient temperature: 15C-25'C, Ambient humidity: 45%-75%

o F -
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Test Report — Appendix 1
SN 3P > e b “5"‘3“ H
o Rk751 B 47 ARt HABTTEL:
5 1 N Ftaist Altitude simiulati Testing time:
ame oI les 1tude simuiation 2018.7.5
AT w5 s | FR S
e B g a0
BE R ﬁ"ﬁﬁ Pre test After test ik HE ﬁﬁt
oy J T Tk o thfE | Mass | Residual | -~
Sample states Sample JiE Test
No Mass Voltage Mass(g) Voltage | loss ocv sesiili
S i () V) i V) (%) (%)
ICYCEE R H
1CYC Fully charged 01 204393 | 29.40 | 204382 | 29.39 0.01 99.97 0]
ICYCTRL R
1CYC Fully charged 02 2041.25 | 29.23 | 2041.18 | 29.22 | 0.00 | 99.97 0
1ICYCE AT H
1CYC Fully charged 03 2046.95 | 29.34 | 2046.80 | 29.33 0.01 | 99.97 0]
ICYCE£R B
|CYC Fully charged 04 2046.72 | 29.30 | 2046.60 | 29.29 | 0.01 99.97 0
50CYCRERE
50CYC Fully charged 05 2048.42 | 29.41 | 2048.34 | 29.40 | 0.00 | 99.97 0]
S0CYCEEI
50CYC Fully charged 06 2051.13 | 29.30 | 2051.03 | 29.29 0.00 | 99.97 (0]
50CYCre47etd .
50CYC Fully charged 07 2057.37 | 2943 | 2057.22 | 2941 0.01 | 9993 0
50CYCeRH %
50CYC Fully charged 08 2039.86 | 29.37 | 2039.73 | 29.36 0.01 99.97 0
LT =8
This space
intentionally left
blank

FE: LR, V- D-RbR: R PRk Ok, TR EARE. Ta. k.
Note: L-Leakage. V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No [eakage, no venting, no disassembly, no rupture

& no fire.




{34 S /No.: 231800025993

2018-08-20
4 ik 11 17
Page 4 of 11
R & —MiR2
Test Report — Appendix 2
At B .
T E 457 R MR
s 2 N £1 THagrl feeE Testing lime:
ame of fest prma 2018.7.6-2018.7.11
BE A gﬁg Pre test After test PN L s
Sample states Sample JriL R JiH L Ma‘ss Besidual | g
No Mass Voltage Mass(2) Voltage | loss ocv silts
=rm ' (g) V) ° 4%) (%) (%)
1CYCsE£
1CYC Fully charged 01 2043.82 29.39 2043.44 29.04 0.02 98.81 0]
ICYCEARH
1CYC Fully charged 02 | 2041.18 | 29.22 | 2040.78 | 28.90 | 0.02 | 98.90 0
1ICYCE AT
1CYC Fully charped 03 2046.80 29.33 2046.43 28.99 0.02 98.84 0]
ICYCEETH
1CYC Fully charged 04 2046.60 29.29 2046.20 28.95 0.02 98.84 0
50CYCrEFRH
50CYC Fully charoed 05 2048.34 29.40 2048.33 29.04 0.00 98.78 0
50CYCIEEFEHE
S0CYC Fully charged 06 | 2051.03 | 29.29 | 2050.67 | 28.95 | 0.02 | 98.84 0
50CYCTEERHE
50CYC Fully charged 07 2057.22 | 29.41 | 2056.86 | 28.96 | 0.02 | 98.47 0
50CYCm2TnH
50CYC Fully charged 08 2039.73 29.36 2039.32 29.01 0.02 98.81 o
ELFES
This space
intentionally left
blank

e LR VG D-ARA R-ER: PRk O-GHHR. TR, EMRfE. TR, TEX.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly. no rupture

& no fire.
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Test Report — Appendix 3
| menE E 3 g
R 3 Testing time:
Name of test Vibration 2018.8.9-2018.8.10
oy IS HT WG s il R
BB s gﬁg Pre test After test Wk | HE 4B
AR N 78 J TR HBE = GEYES Mass | Residual | .
Sample states Sample R Test
No Mass Voltage | - 5(2) Voltage | loss JO¥ | sesults
=5 : () M %) (%) (%)
1CYC5E '
1CYC Fully charged 01 2043.44 | 29.04 | 204338 | 29.03 0.00 | 99.97 0
ICYCRETH
1CYC Fully charged 02 2040.78 | 28.90 | 204059 | 28.89 0.01 | 99.97 0
ICYCREFH
1CYC Fully charged 03 2046.43 | 28.99 | 204636 | 28.97 0.00 99.93 0
ICYCFEERH
1CYC Fully charged 04 2046.20 | 2895 | 2046.13 | 28.93 0.00 99.93 0
50CYCaRE
50CYC Fully charged 05 204833 | 29.04 | 2048.28 | 29.03 0.00 99.97 0]
50CYCrEEF R
S0CYC Fully charged 06 2050.67 | 28.95 | 2050.60 { 28.94 0.00 | 99.97 0]
50CYCreET H
SOCYC Fully charged 07 2056.86 | 28.96 | 2056.860 | 28.95 0.00 | 99.97 0
50CYC5E4 7
50CYC Fully charged 08 2039.32 | 29.01 | 2039.27 | 28.99 0.00 | 99.93 0
LUFER
This space
intentionally left
blank

T L V-HESG DB R-BEEL: PRk O-GIHE. BHA. TWE. Tm#. TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture

& no fire.
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Test Report — Appendix 4
- . AR B (8) «
B WA E 4R phity o
5 4 Testing time:
Name of test Shock
2018.8.13-2018.8.14
RIS %:'E_r,' Pre test After test ik i 45
B 7 R R et M | Mass | Residual | 7
Sample states Sample gy Test
No Mass Voltage Mass(g) Vit |, iaas QL results
= ' (8) ™ ™) (%) (%)
ICYCx
1CYC Fully charged 01 2043.38 29.03 2042.85 29.03 0.03 | 100.00 0
ICYCEE A H
1CYC Fully charged 02 2040.59 28.89 2040.14 28.88 0.02 99.97 o
ICYCEERHE
1CYC Fully charged 03 2046.36 28.97 2045.78 28.97 0.03 | 100.00 0
ICYCEEFR B
1CYC Fully charged 04 2046.13 28.93 2045.58 28.93 0.03 | 100.00 0
50CYCEa7 . 5
50CYC Fully charged 05 2048.28 29.03 204824 | 29.03 0.00 | 100.00 0}
S0CYCZER A
S0CYC Fully charged 06 2050.60 28.94 2049.90 28.94 0.03 | 100.00 0]
S0CYCE2 7R
50CYC Fully charged 07 2056.86 28.95 2056.14 28.94 0.04 99.97 o]
S50CYCrE2 7
S0CYC Fully charged 08 2039.27 28.99 2038.61 28.99 0.03 | 100.00 0
LU E
This space
intentionally left
blank

e LR V-G DR RS BRIk O-GIHE. HHT TRk, TRmE. TEAX.
Nole: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture
& no fire.
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Test Report — Appendix 5
— SRR A1) «
F5 WA &35 H Sl
N 5 N £ test External Testing time:
! e
’ e oTes short circuit 2018.8.14-2018.8.16
FEfhim | RER RIS iR AT
HEaIRES 5 Max. external R aE R
Sample states Sample temperature That fesuits
No. y (T
ICYCTE &R
1CYC Fully charged ol 56.8 o
ICYCTELZTRH
1CYC Fully charged 02 57.1 -
1ICYCEAETH
1CYC Fully charged 03 56.9 o
ICYCRERE
1CYC Fully charged 04 56.8 0
50CYCSe &7 H
50CYC Fully charged 05 572 0
50CYC5E 2 7o
50CYC Fully charged 06 5732 0
50CYCE2 R H
50CYC Fully charged 07 57.1 o)
S0CYCREAETRH,
50CYC Fully charged 08 56.9 0
LF=A
This space intentionally
left blank

FE: D-fiffk: RS Fl2k: O-Lfffk. M. EikX.
Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire.
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Note: D-Disassembly,

F-Fire, O-No disassembly & no fire.
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Test Report — Appendix 6
5 i3 W A I -
= BRI A 4 H VT
No 6 Name of test R Testing time:
P 2018.7.17
FE b 4 _
T =] ;HH%%E%%?E 2 R
e g | B B
Max. external
RATptErES Sample Y Test results
temperature ('C)
No.

1CYC 50% 7 &

1CYC 50% Capacity = 48.3 0
1CYC 50% %

1CYC 50% Capacity 43 443 0
1ICYC 50%F &

1CYC 50% Capacity * 723 0
1CYC 50% % 4

1CYC 50% Capacity 43 258 0
1CYC 50% % 1

1CYC 50% Capacity 46 106.0 0

PR
This space intentionally left
blank
E: DR F-lk: O-Lf#fE. TEEA.
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Test Report — Appendix 7
s . =I5 H AR TR
No. Name of test Overcharge
L7 R r s . DR (7D
Overcharge current: Overcharge voltage: Testing time:
8A 29.4V X 1.2=35.3V 2018.7.9-2018.7.19
GRS PR S MR R
Sample states Sample No. Test results
ICYCRRLFRH 14 o
1CYC Fully charged
1ICYCsE& T H 15 o
1CYC Fully charged
ICYCTE2Te R 16 o
1CYC Fully charged
ICYCTELTeH 17 0
1CYC Fully charged
50CYC5E47t i 18 o
50 CYC Fully charged
50CYCHE4 Tt 1 o
50 CYC Fully charged
S0CYCIE2FH - 5
50 CYC Fully charged
50CYCE4 Tt H 21 o
50 CYC Fully charged
LIF=H
This space intentionally
left blank

E: D-fiffk: F-i2:K: O-TREE. Ttk
Note: D-Disassembly, F-Fire, O-No disassembly & no fire.
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P
No

MR B 4455
Name of test

S il JC H

Forced discharge

8 S TR R U+
Discharge current:
15A

G0 LR
Test voltage:
12V

PR B )
Testing time:
2018.7.15-2018.7.24

PERRAS

Sample states

LA
Sample
No.

WG R

Test results

22

23

24

25

1CYC e i

26

1CYC Fully dicharged

27

28

29

30

31

32

33

34

35

S0CYCSEA i

36

50CYC Fully dicharged

37

38

39

40

41

ololo|lc|lo|o|lo|o|o|oc|o|jOo|Oo|Cc|C|O|C|O|0Q|0O

e D-fiRfk; FEk; O-THfE. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire.
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41 Bt A% 7 B H/Lithium battery sample photo:

Secondary (rechargeable) Lithium-ion
754P-ICR18650-26H M
24V

10.4Ah N
250\Wh A Y
oepiorts ey

*exd 4 257 /End of Report***



